





CARRIAGE APRON ASSEMBLY Q-299-S

IMPORTANT (LESS THREADING DIAL)
caoe I3 WARER Q314 o1 cear
The parts illustrated on anim aw 700-028 TS T / Q-348A  suskino
this page are for lathes - ss;r: WASHER P /
with serial numbers be- -
tween 000200 and a0 g \ ) \
Q-382  WASHER \ Z (&

\ : ) ’)
C-300A RETAINING zmc\
/
= - /
. - , /
\ —
' — NO. 404 / /
\ - WOODRUFF XEY / / 5/8 - 18
L T/4.20x1/4 / / / HEX 1AM NUT
ALLEN SET SCREW
/ /
- - 5/8 LOCK WASHER
1/4-10% /4 Q-312 441 GEAR /

/- Q-309 RACK PINION
ALLEN SET SCREW K
Q-384  28.T WORM GEAR
Q-23-5 HANDWHEEL, With Hondle Q-329 cotar

\g
Q-310 HANDWHEEL SHAFT \
@

~

NO. 404 @
7 WOODRUFF KEY ==&
1/4 .20 x 1/4 O
7/ ALLEN SET SCREW
| - :
..

Q-375 nuc\ \ / 0_329_1 :’
Lo )

NO. 404
$§7-105 HANDLE WOODRUFF XEY

1/2 - 20 HEX JAM NUT

-
7 /7 Q383 onmve rmion — DL-6305
) 3 Vi THREAD DIAL
=3 °
- \’ ¢-363A s Q299 ko
— ~ ot cur T
1/8 x 3/8 h )\ -~ [ 2, 1/4  PLAIN WASHER
5 S~
ROLL PN @, ‘\ ) Q-3471 sieeve S~ - 1
10- 24 x1/2 & . N -
ALLEN CAP SCREW / €-320 sushing \0 @\ 5/16-18x7/8
3 Req'd \ ~

Q-387

PUG D o @ o
| = G20\
/® S Q-382 wasner  Q-334  20.7 GEar :
O Q-370  HOUSING C-389  pire UG — g
-

™~
\ ¢-389

PIPE PLUG

DL-625 soov

1/4-20x 1/4
ALLEN SET SCREW
ca/

C-3645 / 0Q-231 o0owsEL #IN
INDEX SCREW ASS'Y

\@ @J
S~ 18-1073 ,mm

Q-344  INDEX { OIL LEVEL WINDOW

>N
~ P g— c |
§ C-389  sipe PLUG DL-628

GEAR
1/4 .20 x 174 ALLEN SET SCREW ® 5 FRONT VIEW
C-322  pLasTIC BALL /®/ 17420174 0.385 174 - 20 lé/l
ALLEN SET SCREW - stor ﬂ ALLEN SET SCREW
C-281 ever | 5 é 990-033  Gear, with Bushing
8 Q-313 10ck ARM s . / e
DL-421 1ok waswer —(@) /T Q294 sHafr woq KNG
DL-421  wasHER
1/8x 1/2 GROOY PIN (Type 7] T / ) /@
| -7 — Q-3

3/8 .16 x3/4 ALLEN CAP SCREW | jf4-20x 174 Q-323 -~ Q-302 shar

4 Req'd
174 - 20 x 3/8 HDLS. SE” SCREW (Dg. Pt.}

i
D
3456-006 ——

GASKET  py 421
LOCK WASHER

| ALLEM SET SCREW

5/14 - 18 x 1/2  ALLEN SET SCREW

1/4-20x1/74
ALLEN SET SCREW

5/16 LOCK W :
178 x 1 GROQY PIN {Type 1) _ﬂ V420 102 Q-396  sHim ASHER 2 Req'd
FLAT HD. MACH. SCREW
O0Q-217A  ever D 4 Req'd
@ \ C-281  iever

C-322  pLasTIC BALL
Q-3915 xey

3/32x 174 ROLL PIN —-[] 2
‘/

\%@ L7 Ty 5/16 .18 x3/4
~ ALLEN CAP SCREW
/
P @%@ 2 Req'd
-
0

0

Q-335 sPRING
\@ wa No. 10-24 5 1 L =0
3INDING HD, MACH. SCR.
, (2 fea'd)

-]

Q-295 Gasker
Q-323 COUAR

Q-296 COVER PLATE

/
g Q-328.5
L / SCROLL ASSY. ;)
Q-390 worm 1/4-20x 1/4
REAR VIEW ALLEN SET SCREW
Q-316 cAm

\ 3/8 x 374 GROOV PIN (Type 4)

Q-392  BUSHING

122-030
COvER

Q-395  SPUT NUT, Pair

20



COUNTERSHAFT ASSEMBLY ©90-208

(INCLUDES ALL PARTS ON THIS PAGE)

IMPORTANT

441-010
KNOB

The parts i1llustrated on
this page are for lathes
with 8serial numbers be-
tween 000940 and

DL-680
HANDLE

NO. 10+ 24 x 33 FLAT HD. MACH. SCREW DL-645 cotar

5/8 .18 HEX. JAM NUT
5/8 - 18 HEX. JAM NUT

74+ 20 x 174 ALLEN SET 5CREW

385-001 Hooo

BD38-10 |

sumeer |

2Rea'dm g
3/8-.186x11/2
HEX CAP scnsw

&

990-037 @“
LATCH MANDLE, with -y 0. 2
el M NUT
5/1610cK WASHER i""‘- A QXQ%
699-016 sracee

5/16 - 18 HEX. IAM NUT /@%

697-005 sPrING 174 PLAIN WASHER 2 Req'd

BD1-24

/ COLLAR
S

SLEEYE K- 20 x %' -ALLEN SET SCREW

e DL-888 Arm
\/

5/16 - 18 x 2/8 i< —
ALLEN SET SCREW (Flat ML) 2 peg'g /

5/16 - 18x11/4
$Q, HO. SET SCREW (Dg, P1.)

- 18 HEX JAM NUT

$8-67 SPRING 2 Req'd

yd
DL-892 2N 2 raq'd /

AN DL-8915
Ve x i
L P{‘N @ / @ BRAKE SHOE ASSV /382-008

Hu NO. 10-32x3/8
* 1 ¢ % socxer ALLEN SET SCREW {Dog Pt} 99¢.
SET SCR. (Flat ph,) NO. 10. 32 x 318 -150
3/32x3/8 GROOV PIN (Type 1} (2 Rm d) * o, ke

PUSHER
ALLEN SET 5
SET SCR. (Cone pt,} SREW Har "’/
tdxti/4
3 DL-875S CLUTCH RING Assy. \é
698-025 =

GROOV PIN
sTuo 560-013

(Type 2)
rulley  044-014
044_014 \ BEARING
BERRING \
HANGER \
16 x1 1/ auxme \ )
$41-038 GROOY PIN mp. 1)

- NO. 5 LEAD sHOT
for

(120 DIA)
-
41-038 DL-872 3/16'x 578
CLUTCH ADJUsTER N CROOY PIN (Type 7
641.037 046-006 933-001 o a7 5161827716
ETAINER - WASHE ’
RETA A & » ® - CLUTCH EXPANDER  oy1en ser serew
N 698-025 — = o«
sTYD <
- 641-038 g
699 033 -
| 64!-038 SPACER P tETAIER
@ @ RETAINER ~
-~
-~
-~
@ I/8 - 16 HEX. JAM NUT % e
{2 Req'd) ~ IN6x 1174
%mlb x 1y HOLS, P GROOY p|
SET SCR—FT. PY. { 2 Raqrd) P N Pee )
~
- 044.014
- SEARING &= DL-811
- PULLEY
P 641.038
. KEY - RETAINER
DL-812 _ “
- % 174 .20x 378
_ / @ ALLEN SET SCREW
. - 7 x / HANGER v.—u * 1 HDLS,
_ / SET SCR—FT. PT. { 2 Raq'd)
// m's‘oo: 3/8 - 16 HEX. JAM NUT
123-014 " 12 Req'd)
COLLAR 0-264
'Y BELT
/420 x 3/8  ALLEN SET SCREW
o.
// WOOURUFF KEY

WOODRUFF XEY

5/16- 18 x3/8  ALLEN SET SCREW
701-010
SPINDLE 990-‘,2

DL-882 MoOTOR PULLEY
COUNTERSHASFT SPINDLE ASSEMBLY

less motor and countershaft pulleys and belt

Y8 B For Horizontal Countershaft Lathes



COUNTERSHAFT ASSEMBLY DL-887XX

( (INCLUDES ALL PARTS ON THIS PAGE)

@ IMPORTANT

The parts illustrated on
this page are for lathes
with seriel numbers be-
tween 000200 and 000581

441-010
KNOB

DL-680
HANDLE

NO. 10 - 74 x %8 FLAT HD, MACH. SCREW DL-645 cotlar

5/8 .18 HEX. JAM NUT
5/8 - 18 HEX, JAM NUT

4 .20 x 1/4  ALLEN SET SCREW

385-001 HooD

BD38-10 !
sumeer |
2 Req'd\a
1/8 - 16x1 172
HEX CAP SCREW

3D1.24

I
COLLAR
/ [ l / " 1
990-037 @ i sieeve @ Y, - 20 x %' ALLEN SET SCREW
~ S/16 . 18x11/4
LATCH HANDLE, with stud ~ o 24 -

SO. HD. SET SCREW {Dg. PL.}

— DL-888 agm
X, /
K

5/16 - 18 x 3/8
ALLEN SET SCREW (Flot PL} 7 Reg'g ‘/‘ x 5/8 GROOY PIN {Type 4}

- HEX. JAM NUT
5/1610cKk wasHeR @

699-016 spacer 5/16- 18 HEX. JAM NUT e t0e 3
ALLEN r
697-005 SPRING 174 PLAIN WASHER 2 Req'd / -DL-682 sup ring CAP SCREW

z [
\ / DL-892 #IN 2 Req's / 1/4 220 % 378 e
$8-67 SPRING 2 Req'd m & / DL-8915 s ALLEN SET SCREW
BRAKE SHOE ASSY.
oLago— - P

HEX. JAM NUT

NO. 10.32x3/8
ALLEN SET SCREW (Dog #+.
DL-481
PUSHER
T T e et e e e e — e s — e 174 x 1174

FL]
GROOV PIN (T, /
- DL-8755 CluTCK RiNG ASSY, {Tree 2) /
DL-854 stuo 560-005 Puusv \ m

ALLEN SET SCREW A
174.20x3/8

ﬂ. SUP RING
DL-855 HaNGER 2Rea’d  933.006 = ; -7
~
933-005 w‘s"" =S E - 14 x5/
9-206 933-005 371610/ WASHER ,// GROOY PIN (Type 4}
GREASE CUP - GROOV PIN (Type 0 D872 18 508
WASHER - .
A 233 CLUTCH ADJUSTER A GROOV PIN (Type 7) )
L3-98 9-108 - L-877 5/16 .18 5 7/1
Cotlar BEARING AACE Q W“S"" - Srw

/ DL-874 cuyrcn wys

NO.1G - 32 x t/4
3/32 x 3/8  GROOQY PIN (Typa 1) {2 Reg'd) /

ALLEN SET SCREW {Flar

[

i DL 683

B _ CLUTCH EXPANDER 411 sir scpew
\ DL-854 STUD —— "
(g 045 005 - 933-005 : 9-206
D" 859 BEARING e WASHER GREASE Cup
% -~
Q- touar P
\ -7 13-98
® - collar
@ 378 - 14 HEX. JAM NUT -
) 9-109 # fee 3/8-16% 3374 - A
N x -~ GROQY PIN (T 1)
FOUER BEARING HDLS. SET SCREW (Fiat PL) ~ e
{2 Reg'd) - \ \
] DL-811
1420 x 3/8 AUEN SET SCREW P 9-109 routk searng pULLEY
-~ 0
_ ~
< 933-005 waswer ~ 7T\
DL- - -
(-812 xev \)< N &/’
- . @ 174 .20 5 1/8
-~ \ AllEN SET SCREW
DL-686 xev -7 DL-855 wancer
Y o J/a 16 x 134
- -~ HOLS. SET SCREW (Fiat Py 1
- 9-108 BeARING facE /818 HEX jam NUT {2 Req'd)
L3-98 couar {2 Raa'd) O 264
BELT
P74 202 3/8  AWEN SET SCREW \
-~
/
.~

DL-887 spinDLE S/16 - 18 x 3/8  ALLEM SET SCREW

DL-882 motoR PuilEY

990-112
COUNTERSHAFT SPINDLE ASSEMBLY

13



QUICK-CHAMNMGE GEAR BOX ASSEMBLY

NO. 11 3/16 1K DRIVESCREW —u &
4 Reg'd

?———— 37816 x 1174 ALLEN CAP SCREW
2 Req'd

RD. HD. MAGH. SCREW — Q-485 sHImM
B "‘ ¢ /220 HEX JAM NUT Q-408  key N ~ 3
130-004 CHaRY

Q-437 oPeN covER
Q-484  yaiL searNG

) | |
e )

Q-436 cxosm cover 0-434 ~0\ 452004  (ever A
BALL BEARING \
\ 1/8x % GROOY PIN (Type }) 4
NOC. 10 - 24 £.3/8 Q-486  GEAR BOX SPACER N 174-20x1/4 / NO. 10 . 24 2 2/8

RD. HD. MACH. SCREW
3 Req'd -~

s ’ RD. HD. MACH, SCREW
{2 Reqd} 0-488  waswen \\ ALLEN SET SCREW % 50-18 BAU BEARING 3 Req'd
ar teg'd m\ \ \ =5 oL.421 LOCK WASHER 9,486
I

(CCC(/ Q-441 GEAR BOX SPACER

| C.363A o cur / 12 Reqrd) Q-436
Q-447  wasHer /

A B l \ | 2 Req'd CLOSED COvER
=~ \ » =5 \-, / / /
a Req'd
Q-449  WASHER ‘as Req'd

Q-436 cLoseD cover —_

"@
/7 N
/

Q-452  susHING 50-18  sALL BEARING  J0O-047 16.7 GEAR & SHAFT Q-449  wasHER \‘.9
~iho o1 Req'd
NO. 404 WOODRUFF KEY /-
386-017 Gear BOX ——— /] E ~/ Q-448  wasHER NO. 10 - u <38
as Req'd

HD. MACH. SCRE

i Q-451 xev ~ Q-447  WASHER ac Reqd O M;Af.q jc v
P - /‘ - c — 50-18 Al BEARING
4 , .C
- - rd
-~ v \
= - AY

Q-482  suarr s f 690\ 3B texts NO 10 24 2378

1/4.20x 174 ALEN SET scnsw / ‘ ALLEN SET SCREW 0. HO. MACH. SCREW
- mm ﬂ 3 Req'd
-~ q

- < /0-424422NAF;E“ @ m']mlml O 455  sprING Q 446 CLOSED COVER

Pt v - Q-486 GEAR BOX SPACER

- ( e 1/8x1/2 ROLPIN f \\ \
- Ve -
P - ~ £699-037 steeve Q-427  CLUTCH SUDE f \
~ - - \ Q-456 STEEL BALL'
P ~ \ .
P - ~ ] \ \ 700-046 3ar
- e @\

I \
|

P <
I'd - Q-466  32.1 GEAR — Q‘@% \\ \
- . . - =y
N o7 381-034 161 cear Q-465  susHING / / A \:@ \

AJ\
\

N\

341-036 27 Gear 341-032 167 GEAR

341-031 4.1 0OG GEAl
341-042 32.7 GEAR i \

| Q.404 sieeve \
}
- 341.035 0.7 e..f 341-040 24.7 Gear \ ' \
< o
il 341-037 237 Gear =J0 V=4 o 329 couar \
- = , \
/ 341-038 28.7 Geaz 7 . \
\ /—/ =, @ (
A}
T~ 341-039 3471.041 24.1T GEAR / B- / \
~
~ -7 GEAR \
~
~ 1/4-20x 174 ALLEN SET SCREW \
~ /x4
~ ~ Q-544  nate GROOY PIN {Type 1) | \
1/8 x7/8 GROOV PIN (Type 1} |
@ Reg'd a-s16 | \
| sHART / 1/8x1/2 GROOV PIN {Type 1) l \
\ ﬂ Q-517  20.7 Gear \
\ I \
! 041021 saacxer \
Q-434 couu \\1\ | \
34]_033 4.1 GEAR = | \
J20% 174 AUEN SET SCREW \F | \\
C-3328  srunG :\ \
702-006  sieEve - \
\\ % I ~ \
~
1/32x1 GROOVY PN ({Type 1) % | - \
g2 e s - \
5/16-18 x 7/g ALLEN CAP SCREW | DN )
3 feq'd ~ |
! ~ _
' Q-487 Clame
441-007  xNnOB
IMPORTANT 4

The parts illustrated on this page are for
lathes with serial numbers between 000674
and

17 -A




NOTE: FOR USE WITH
HORIZONTAL COUNTER-

SHAFT LATHES

3/32x 172
GROOV PIN (Type 1}

342-011  guam

QUICK CHANGE GEAR TRAIN

\ 342-009 Guaso ?

DL-386 1/4-20x 1 FIL, HD. MACH. SCREW
HINGE PIN \

2 teg'd

342012 guamo N

698-017
sTUD

DL-388 FP

LOCK KNOS

1/4.20x 172
HEX CAP SCREW

041-022
BRACKET

342-010

SN
N

N
N

2
9
N\

GUARD

DL-387
SPACER

1/4-20x11/4 ’@

HEX CAP SCREW

174 PLAIN WASHER e
3 Regq'd e

2 Regq'd

BRACKET

384-001

1/2-20

378 PLAIN WASHER

041-023 . —

5/!6~lel/2/ 1024 x 174

378 PLAIN WASHER HEX JAM NUT

14720 x 1/27
3/8-16x 1 38| SOC SET sCREW

HEX CAP SCREW

0-540-5 \
e NO. 6 x 5/16  30.72.T GEAR ASSEMBLY H
P.X. DRIVE SCREW {Type U}
3 Req'd

Q-533
DIsC
Q-532 stuo \ =
3/8-16%3/4 \ "' ,,,\
HEX CAP SCREW < -y
2 Read Py

/ &
\©‘@@ s1em =" WOODRUFF KEY
z

ERK FITTING > ‘ﬂ L o, ‘
> (ZF< 990063
SLIDING GEAR & HANDLE
P e

Q-456  STEEL BALL
697-010 (2 Req'd)}
SPRING

7/6-14x2
HEX CAP SCREW

Q-523  GEAR NUT

ALLEN SET SCREW RO, HD. MACH. SCREW (2 Rea'e}
2 Req'd 6 Req'd . Q-535 QUADRANT
Q-528
50.T GEAR

5/8 - 18 HEX FULL NUT
/4 -20x 1
\ FIL. HD. MACH. SCREW
/ 2 Reg'd
NS
\ P
=
/

Q-530 3/32 1 3 ROAL PIN

75-T GEAR

é

698-012  sruo

342-007  Guawrp

HINGE

441-009 «NoOs

IMPORTANT

The parts illustrated on
342008 cusmo this page are for lathes
with serial numbers be-
tween 000728 and

16 A




HEADSTOCK ASSEMBLY 990-038

(LESS 556-016 AND 041-020)

IMPORTANT

The parts illustrated on
this page are for lathes
with serial numbers be-
tween 001078 and

051-002 35" ig. BELT B. SECTION

174202 3/8
1618 x 174 MLEN,SET screw i_._ 562-038 PLUNGER PIN
i{LEN-SET ;cnew 560-004 "“““ 9-61 SPRING
123-009 (Cup I8} 341-011 PULLEY <vv‘"'°ﬁ“ N 341-012 B8ACK GEAR
cou.u BACK GEAR Y
’% b,
st K
K ‘S —~ 122-010  pusT COVER
@ C) ;
556-016
\ 562039 FACE PLATE
043 005 043-004 NO. éoa LGCK PIN
;0253-::3“ BEARING  BEARING wooDRur Kev

5/16-18 x 1/4

|

045-002  seARING

045-001  BeARING 701-003  spinote 702010 sueve
699-017  spacER
ALLEN SET SCREW No. 606 932.007 WASHER
(e 22! WOODRUFF KEY ‘
9-124 a

_PLUG

537-009
TAKE-UP NUT 932-006  wasHER 122-009 cover
[Va x 1Y,
341-015  spiNDLE GEAR  122-008  pusT cover 7GR0y PN DL378’ >~ NO- 10+ 24 x 9786 | FLAT HD. MACK. SCREW 7659 CENTER, No. 3 A. 5. A. Taper
TYPE T yoop LaTCH 2 Read
3/8 LOCK WASHER (52
16 % 1 ¢ X
% X(! ;’.:'JH)EN CAP SCREW — | wex, JAM NuT —'—“OI 4:5 —— 3/8 - 16 x 1 1/2 ALLEN CAP SCREW 2 Req'd
2 Req
383-001  weapsTOCK 174 -20x 1  ALLEN SET SCREW (Dog ft,)
041-020  gracker — |
556-035
i 3/8-16x5/8 | PLATE
DL-328 MX AT IR 536-005  NAMEPLATE
KEY L
DL-327 | 041-025 o=
341-013  32.7GEAR 1/4 - 20x3/14 SHAFT | mRACKET
2 Reqrd ALLEN SET SCREW {Cup P1.)

2 Req'd
oL cup ®
\Séz-on @%Q//
PIN
NN > %
— =
%A"b 1/4-20x 174 /o
\ \ ALLEN SET scxsw//

— NO. 2 x 3/16
10 - 24 x1/4 7 —~— P.K. DRIVE SCREW
\ ) #o. Ho. macH. screw L 2 Req'd
- 2 Req'd . -
E{O 3 / C-363A g .
0= OS]
\ ]

—~

oLaze - Q

—~
10- 24 x 1/4 -~
OIU\'E GUSHING

-
RD. HD. MACH. SCREW jl
|

DL-333

STUD @ @

NO. 10 PLAIN WASHER

C- 440 %20 x 1% FILL. . 18-83 I

CHIP SHIELD HO. MACH. SCA. {2 Req'd} i 5UTTON ‘

PPN 5& = J !_ 126-009 f

_@ 035 ; C-331  ciamp CLAMP |
a-525 BRACKER | 319 / e e % /@! 046-008
18-T GEAR SPRING 126-006 CLAMP GROOV N (1ype 1) — ! SEARING

12 13 s7.50 702- oos / 271-004 \ 700 044
. B
HEX FULNUT 341 014 gixgins smve/ 122t \
36.T GEAR {2 Req'd)

GROOV PIN (Type 1}
// 441-007 xNOB

CCENTRIC LEVER 441-021
<Noa
%-1b x 1Y HEX CAP SCREW ,\u
{2 Raq'd)

@\ %
o ‘/z \
ROLL PIN
990-106

9 210
) 126-010 & BALL
/ _ CLAMP 9-61
TUMBLER ASSEMBLY // Ve-10 % Y SPRING
700-014 - SOCKEY SET SCR.
- SHAI

DB4-35 o cur
/8 x11/8

GROOV PIN {Type 1)

10-264  OILTE SUSHING

123-010  couar

990-036
BACK GEAR ASSEMBLY

/4 .20 x /4 ALLEN SET SCREW

271-001 ECCENTRIC

15 B For Horizontal Countershaft Lathes



HEADSTOCK ASSEMBLY 990-038

(LESS 556-016 AND 041-012)

051-002 351, " 1g. BELT B. SECTION 1/4-20x 3/8
T SCREW
ALLEN SET SCR —_—9.210 BALL
5716 - 18 x /4 I| 560-004 f————09-61  sramvc
ALLEN SET SCREW H
123-009 (Con Pr) 341-011 PUUEY s 341012 8ACK GEAR
COLLAR BACK GEAR / 5 ; .
5

o - ]

A

—- 122-010 oust cover

=
NO. 606 ‘M‘&"d Séz-u/
WOODRUFF KEY

045-001

556-016  racCE PLATE

)

043-005 043-004

122-007 SEARING BEARING

DUST COVER

SLEEVE
045-002  BEARING BEARING 701-003  spinpLe 7686

5/16- 18 x 1/4 699-017  spacer
T SCREW

Au.s»:csi i,s,c, NO. 606 ‘ 932-007  waASHER
u

WOODRUFF KEY

\
9- 124
PLUG \
537-009 ‘g
TAKE-UP NUT >
\

~~ 932-006  WASHER 122-009 cover
[Vax 1Yy ™

GROOV P NO. 10 - 24 x 7/15 FLAT HD. MACH. SCREW 7659  CENTER No. 3 A. 5. A. Taper
341 015 SPINDLE GEAR  122-00B  pusT COVER IRt DL-378" >~ 2 Reqd
| HOOD ann
3/8 LOCK WASHER (9
STERT ¢ - 24 .
* I8 éz.qfsl)m A Y~ I Wk, 1am Nt ——'® -—— 3/8-16 1 1 172 ALLEN CAP SCREW 2 Req'd

2 Req'd

, 383-001 nswsrocx 1/74-20x 1  ALLEN SET SCREW {Dog Pr.}
041-020  sraCKET —

556-035

§7-217 PLATE -

L OILER
- i 536-005  NAMEPLATE

3/8-16x5/8 |

DL-328 HEX CAP SCREW /

KEY

A .
DOL-327 | 041-025 i & - - / NO.2x 3/16

» 1/4-20x 516 SHAFT BRACKET N 10. 24 x 1/4 o= PK. DRIVE SCREW
a mzax.q 32-TGEM ALLEN SET SCREW {Cup Pt} \ “ a RD. HD. MACH, SCREW < 2 Req'd

\ O 7 z/i.;daé.’!A @V@‘
& \

=78 2 Req'd

~ ¢ ‘; ——
-
= 0-24xizd

1 ~—
62 011 j - \1 a2 RD. HD. MACH. SCREW I
A | \
- NO. 10
=

OIL cup

/
DL-334 N
OMRITE BUSHING
Presd
DL-333

sTUD
2 Req’ d

PLAIN WASHER

|

I

174 .20 x 174 /d | C-440 %20 % FLL 1883 |
ALLEN SET SCREW / CHIP SHIELD HO. MACH. SCR. {2 Rea'd) auon |
—~ 4 i | }

i

|

b

- / 126-009
99
B

] ’ C-331  ciame CuAMP T~ \l
O 525 "AC’ET DL-318 Tax11/8 % ,/@
18-T GEAR SPRING ~ 126-006 ciamp GROOV PIN (Type 1) —{ |
l/z 702- 006 4

HEX, FULL Nur

046-008
IEARING

271-004
7-50 ECCENTRIC \ 700‘(0“ 441-021
341-014 BEARING sx.esvs/ 132t LE 13 xuou
167 GEAR {2 Reqd) GROOV PIN (Typa 1 %-16 x 1Y, HEX CAP SCREW
/ (2 Req'd) y
/ 441-007 gnoOB . :) @

*x ‘/x
ROLL PMIN 9-2‘0
990-106 12?.;3}0 » : AL
TUMBLER ASSEMBLY el 961

SOCKET SET SCR.
700-014  sHAFT

DB4-35 o cur

1/8 x 11/8 GRQOOV PIN {Type 1) QILTE BUSHING

123-010  coutar
990-036
BACK GEAR ASSEMBLY

1/4 .20 x 174 ALLEN SET SCREW

271-001 ECCENTRIC

IMPORTANT

The parts illustrated on
this page are for lathes
with serial numbers be-
tween 000200 and 000581

15




BED AND LEADSCREW ASSEMBLY

5/16. 180 41 3/4 S5Q. HD. MACH BOLT W/ NUT'_‘T

4 Req'd :——-‘ 5716  PLAIN WASHER 4 Req'd
5/16 - 18 5Q. NYT —""" e
4 Raq'd — 050-014 moror sase
=

——

N
L |

%"2 S13a /4 !
HEX CAP SCREW — ‘zm,
1 Rea'd @‘r- & O
562-015 ninGe PN —— -~

—

172 MAIN WASHER 3 Req'd / 0 —_—

041-038 sracker ;

B

|

I !
| |

I |

/ |

/ |

38 AN washgr [ 378 PLAIN wasHer Q
|

l

3/8-16x11/4 HEX CAP SCREW
812A.17 snmc/m ) D) /
® = NO. 10 24 x 1/2 L HD. MACH, SCREW

©
DL-374  eve sotr //® m (24" Lothe - 4 Req'd )

3/8 - 16 HEX RULL NUT OL-372 sour

I

/

3/8-16 HEX FULL NUT %@ ’[
N

{36” lathu~ & Req'd |
(487 lothe. § Req'd )

DL-350 swim

.
f
|

/8- T8 HEX SAM NUT | 924 o (24" Lathe)

Q-938 MDD (367 lathe) ,

! Q-948 3£ (407 tathe) POO-O40 BAACKET with SUSHING
! i k 5/16-18x 7,
| [ ALLEN CAP MWW
) -/

g wsnl'ﬂx
— —_ 2 Req’
T \/‘f
0Q-176

MODEL NO, PLATE

NO.2x3/16 P.K ORIVEICRIW 1 Req'd

Q475 (eaDsCREW (24" Lathe)
Q476  WADKCREW (36" Lathe)
Q477 LADKCRIW (40” Lathe)

DL-106  racK (247 tothe}
DL-102  racx (367 Lathe)
C-366  rack (48" tothe}

P 18 1 7/0 GROOV PIN (Type 1)

: / 5716 LOCK WASHER ¢ feq'd
/2944)0! 12G i /
@

$/16-18 x 11/ MEX CAP SCREW

The parts illustrated on

{4 Reg'd)
/ /8- 162172 HEX CAP SCREW
g $/18  PLAIN WASHER (4 Raq’d)
QL N @?D&IS! [l:v:.u:t:’ screw
= \\ % IMPORTANT |
& @ N

5/18 LOCK WASHER g \ 5716 PLAIN WASMER (4 Req'd) this page are for lathes
{4 Req'd} . . _
q \\ A LOGK watHER 12 s with serial numbers be
/816 HEX PULL NUT tween 000200 and
5/16-18 x 11, HEX CAP SCREW {4 Req'd)
{4 Bag d)

14




HOW TO REMOVE BACK GEARS

(See Figure 19)

1. Remove headstock spindle — see instructions
“HOW TO REMOVE HEADSTOCK SPINDLE",
page 11.

2. Place back-gear lever in the OUT position.

3. Loosen lock screws in collars “G” and "H' —
see Figure 19.

4. Drive out groov pin "F”
shaft to eccentric sleeve.

5. IMPORTANT: Mark the position of the back-
gear lever clamp on the right eccentric sleeve, then
loosen clamp screws. Marking position of clamp will
make it easier to position clamp in its original place
on the eccentric sleeve when parts are replaced.

6. Now, with a brass rod or drift, drive out the back-

gear shaft and eccentric sleeve through front of head-
stock.

that holds back-gear

7. Remove back-gears from headstock.

RE-ASSEMBLING THE BACK-GEARS
1. Lightly file all bucrrs from the back-gear shaft.

2. Replace the left back-gear eccentric sleeve and
collar "G” — hole in eccentric should be straight down.

3. Slide back-gear shaft, with right eccentric sleeve,
through front of headstock, replacing collar "H”,
back-gear lever clamp and back-gears. Continue slid-
ing shaft through headstock and into left eccentric
sleeve.

4. Line up groov pin hole in left eccentric with shaft
and replace groov pin "F.

5. Replace headstock spindle — see RE-ASSEMBL-
ING THE HEADSTOCK SPINDLE, steps 1 through
3.

6. Now position the back-gears to line up with the
spindle gears and tighten collars “G” and "H" lightly
against sides of headstock.

7. Place back-gear lever in the out position. Line up
marks on clamp and right eccentric sleeve and tighten
clamp screws.

8. Assemble remainder of headstock spindle parts
— steps 4 through 14.

BACK-GEAR
LEVER IN THE
out
POSITION

ECCENTRIC

20. When replacing the back-gear shaft, make sure shaft is

positioned as shown.

12

9. Run lathe in back-gear drive to check the mesh
of the back-gears. If lathe runs noisy, or if there's too
much play between the gears, stop motor and shift

right eccentric sleeve — see BACK-GEAR ADJUST-
MENT, below.

BACK-GEAR ADJUSTMENT

To adjust gear mesh, or gear play, between the back-
gears and spindle-gears, shift back-gear lever upward
to the OUT position. Next loosen back-gear lever
clamp screws — see Figure 20. Remove cap in right
end of headstock, and with a screwdriver turn the
eccentric sleeve slightly. Tighten clamp screws, and
check gear mesh by placing lever in back-gear position.
Repeat adjustment if necessary until gears are in
proper mesh.

|
| LOOSEN
2l. Loosen lock —LOCK

screws in collar and =ed P 1 SCREW
shift yoke when re- ’

P
REMOVE

moving the counter- [ OUTER LOCK
shaft spindle assembly, .|~ = S
P Y ST L screw
i :
LLOOSEN

: e S (NNER
ROLL PINJ SCREW

REMOVING HORIZONTAL COUN-
TERSHAFT SPINDLE ASSEMBLY

1. Remove motor belt and loosen lock screw in
countershaft pulley and remove pulley.

2. Remove the two lock screws and roll pin that holds
clutch lever in shift yoke — sce Figure 21.

3. Next loosen the lock screw in clutch lever Iocated
directly under hood.

4. Remove clutch lever. It may be necessary to drive
it out — use a 14" brass rod and hammer. Catch the
shift yoke, and collar as lever is removed.

5. Loosen the nuts on the two rear countershaft hang-
er adjusting screws ( Figtire 22) and then loosen adjust-
ing screws just enough to remove complete countershaft
spindle assembly.

ADJUSTING SCREW |

22. Loosen the rear adjusting screws on each hanger to remove
countershaft spindle assembly.



TAILSTOCK
(See Figure 18}

Tailstock is securely locked to the bed with the lever-
controlled bed lock located on the rear of the tail-
stock. Graduations on the ram simplify accurate boring
and drilling. Ram is locked in place with the lock
handle located on top of tailstock. Before inserting
the center in the tailstock ram, clean both tapers

thoroughly with a dry cloth.

Tailstock can be set over 1”7 for taper turning by first
loosening the bed clamp and then adjusting the screws

on front and back of tailstock base.
MOUNTING CHUCKS AND FAC:Z PLATES

1. Carefully wipe face of chuck hub and threads (or
face plate) clean of dirt and chips.

2. Carefully wipe spindle threads and shoulder clean
of any dirt and chips.

3. Oil lathe spindle threads with a light film of
kclean oil — chuck or face plate will thread more

freely on spindle.

4. Tighten belt, or place lathe in back gear to hold

spindle firmly in position.

5. Screw chuck or face plate on spindle, turning it
rapidly as it nears spindle shoulder so it will seat
firmly against spindle shoulder face. Make sure threads
are not crossed — chuck or face plate should thread

on spindle easily.

__ TAILSTOCK
HANDWHEEL

BED
LOCK-LEVER

TAPER SET-OVER SCREW

| 8. Controls on the lathe tailstock.

TO REMOVE CHUCK OR FACE PLATE

1. To remove chuck, rotate chuck until wrench hole
is on top. Lock spindle by engaging back gears without
pulling out lock pin. Now place chuck wrench in
chuck and pull. 1f chuck doesn’t release, tap BASE
OF WRENCH lightly with a mallet. Remove chuck
carefully so as not to damage spindle threads. Disengage
back gears.

2. To remove face plate, lock spindle by engaging
back gears without pulling out lock pin, tap slot in
face plate with a lead or brass hammer in a coun-
terclockwise direction. Remove face plate carefully
so as not to damage spindle threads. Disengage back-

gears.

CAUTION — Do not turn power on with the
spindle locked — never remove chuck or face
plate while lathe is running.

Service and Adjustments

SPINDLE BEARING ADJUSTMENT

If the spindle turns too freely, of if play is noticeable
when spindle is pushed back and forth, adjust the
bearing as follows:

1. Loosen lock screw in take-up collar "A"” (Figure
19) and tighten collar until all spindle play has been

removed.

2. To determine correct bearing preload, give spindle
pulley a sharp spin with your hand — pulley should
rotate about one turn. If it doesn’t, adjust collar “A”,
then recheck.

CAUTION — Do not tighten collar too tightly —
spindle should rotate freely.

E
A 8¢ P
o & N =
_my
=T t H
Y 7
F H

10

| 9. Sectional view of the lathe headstock showing spindle
and back-gear arrangement.



FEED REVERSE LEVER

The feed reverse lever, or lead screw direction lever,
is located on left side of headstock, Figure 11. Lever
has three positions. Center position is neutral and
disengages gear train. Upper position moves carriage
toward tailstock. Lower position moves carriage
toward headstock. This lever should not be moved
while lathe is operating at high speeds — it may
strip the gears or result in serious damage to
the lathe. It is possible to quickly reverse lead screw
at lower speeds if desired.

FEED
LEVER

CARRIAGE
HANDWHEEL

I ], Lathe headstock and controls.

AUTOMATIC APRON

Figure 12 gives the names and positions of the carriage
controls. The carriage handwheel moves the carriage
along the lathe bed. The cross feed and compound
slide ball cranks move the carriage slide and tool
rest in and out.

The carriage lock screw is used to lock the carriage
to the bed — use it for facing or cut-off operations
only.

| 2. Controls on the lathe carriage.

IMPORTANT — Use the half-nut lever for
threading only — never for feeds. It will prolong
the life of the lead screw, and preserve its ac-
curacy for threading operations.

The power feed lever controls the operation of both
power longitudinal and power cross feeds — the half-
nut lever engages the half-nuts with the lead screw.

FEED LEVER

{
E N
i /\@\/v\\@§—
| O
‘ }/(/ /“\\ \}
i
|

FEED LEVER

13. THREADING

riace feed lever at the horizon-
tal position. Shift half-aut lever
upwards to engage half-nuts
with lead screw. Use the half-
nuts for threading only — never
for feeds.

14, POWER CROSS FEED

To engage power cross feed, place
half-nut lever in the down position —
the feed handle cannot be moved
until half-nut lever is in this position.
Move feed handle downward to the
vertical position.

8

15. LONGITUDINAL FEED

To engage longitudinal feed,
first make sure half-nut lever
is in the down position. Shift
feed lever sideways to the right
about Y4”, and then upwards
to the vertical position.




MOUNTING THE MOTOR ON
HORIZONTAL COUNTERSHAFT

LATHES
1. Mount motor base assembly to the lathe bed with

the three screws furnished.

2. Slide pulley on motor with large step next to

motor.

3. Mount motor on motor base and fasten in place
with the four bolts furnished.

4. Place belt over pulleys and shift motor until
pulleys are aligned and belt is straight, then tighten

motor mounting bolts.

5. Adjust spring to obtain proper belt tension —
see Figure 8. Belt should be just tight enough to
prevent slipping.

BELT TENSION
ADJUSTMENT

8. Motor base mounted to lathe. Adjust spring to obtain
proper belt tension.

Oiling the Lathe

Use the lubrication chart furnished with the lathe
as a guide for locating the oiling positions.

APRON To fill oil reservoir in apron remove
pipe plug on side of ‘apron and use hole for supply-
ing oil. Fill apron to level indicator on side of apron.
Maintain this oil level at all times. Use S.A.E. No. 20
machine oil.

GEAR TRAIN Fill oil cup on reverse handle —
add oil daily. Place oil in hole in end of sliding gear

handle — lubricate weekly. Fill zerk fitting monthly
with a light grease for quadrant gear lubrication.

GEAR BOX Apply oil frequently thru oil cups
on top of gear box for general lubrication of all
moving parts. Gear box bearings are sealed-for-life
ball bearings and do not require lubrication.

HEADSTOCK Lubricate the spindle bearings

thru the two oil cups on front of headstock. Lubricate
back-gear bearings thru oiler in back gear shaft quill.
To oil spindle pulley bearing, remove set screw in
pulley.

COUNTERSHAFT All the ball bearings in

the counter shaft are lubricated for life and permanent-
ly sealed against dust and dirt and need no further
attention.

OTHER PARTS TO OIL OCCASION-
ALLY ARE:

Right lead screw bearing.

Tailstock Ram

Tailstock Screw

Carriage handwheel shaft

Leadscrew

Carriage and compound dovetail ways
Lathe bed ways

Felt wipers on carriage saddle and tailstock.

L A T A o

\o

Rim of threading dial

KEEP YOUR LATHE CLEAN

Oil and dirt form an abrasive compound which can easily
damage carefully fitted bearing surfaces. Wipe the bed and
all polished parts with a clean oily rag at frequent intervals.
Use a brush to clean spindle threads, gear teeth, lead screw
threads, etc.




WORK BENCH REQUIREMENTS
and INSTALLATION

1. Bench top must be semi-hard or hard wood at least
154" thick, cleated or well doweled to form a rigid
table. DO NOT USE SOFTWOODS OR BOARDS
NOT CLEATED TOGETHER.

2. Legs should be of heavy construction — preferably
4’ x 4" lumber, provided with lugs for bolting bench
to floor. Overall height of bench should be about
28”. See Figure 5.

3. Mount bench on a concrete floor or base if possible
— if a wood floor is used, it should be well braced,
capable of absorbing vibration and withstanding the
load. Make sure stand rests solidly on the floor.

4. Fasten stand to concrete by marking location of
mounting holes and drilling holes large enough to
receive expansion bolts, studs or bolts in

melted lead. Use lag screws or bolts to fasten bench to
a wood floor.

or set

= LATHE
L] H LEG
. i
LEVELING L H
SCREW 7 E 3/8" WASHER
AR §
Y

! WOODEN
i JENCH

I

Pt " ) \,5.... .
L 7 MOUN TING
: BOLT

Make sure a metal washer is placed between leveling screw
and top when using a wood bench.

5. Level bench before mounting lathe — use a pre-
cision machinists level. Place shims as required be-
tween leg pads and floor to accurately level the top.

6. Mount the lathe. Mark and drill four 7/16” dia.
holes in bench top under corresponding holes in
lathe legs. Bolt lathe to top using 3g” dia. bolts,
placing a 34” washer between lathe leg and bench
top — see Figure 4. Bolts may be inserted from either
top or underneath side. Do not tighten bolts securely.

BE SURE YOU HAVE FOLLOWED THESE
INSTRUCTIONS COMPLETELY BEFORE
LEVELING THE LATHE.

8U" (For 48" LATHE)

80" (For 24* LATHE) /’\
72% (For 26% LATHE)

5. Wood bench dimensions for a Clausing 5300 Series Lathe.

4



Do Not Operate The Lathe . . .

® Until it is properly mounted and leveled. Clausing lathes pass
rigid inspection and operating tests before shipment — to
maintain its built-in accuracy it must be properly installed.

® Uniil you are acquainted with the lathe and understand all the
controls and their functions.

@ Unfil you have oiled the lathe.

® Uniil you have carefully read all the instructions.

Then operate the lathe in back gear — get the “feel” of the controls
— set up different threads and feeds — engage the power feeds —
get acquainted with the lathe before starting a job — doing that will
save time and produce better work.

INDEX

Page
Mounting and Leveling .......... ... .. . 3
Lubrication ......... ... ... . 6
Maintenance and Controls. ... ... . o 7
Setting up for Threads and Feeds .................. .. ... ......... 9
Adjustments ... 10
Repair Parts ... 14

INSTRUCTIONS FOR ORDERING REPAIR PARTS

IMPORTANT: The following information must be furnished on all

repair part orders:

1. Model Number and Serial Number of your lathe. This is found on the plate
attached to the bed.

2. Part Number and Name of part.
3. Quantity required.

Parts shown coded are standard parts and should be purchased locally.

Parts prices will be quoted on request..We reserve the right to make
changes in design and specifications without notice.



